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MISCELLANEOUS COVERS(1)
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Parts

No.
07410101
07400102
07400103
07400104
07400151
07400106
07400107
07400108
07400109
07400110
07400111
07400112
07400113
07400114
07400115
07400116
07400117
07400118
07400119
07400120
07400121
07400122
07400123
07400124
07400125
07400126
07400127
07400128
07400129
07400165
07400166
07400149
07400130
07400131
07400132
07410139
07400134
07400135
07410142
07410143

Description

Crank Chamber Cover...........coovvvvie.n.
Crank Chamber Cover Gasket..............

Screw(11/64-40X10.5).....

Screw(M12-1.75X9)...cvvviiiiiiiiinn..
Emblem.......cooovviiiiiiiiiiiin,

Oil Sight Top Window.....
Screw (9/64-40X10.8)......
Top Cover (Middle)........
Screw (11/64-40X6.5)......
Nuteooooiiiiiiiine,
Screw (9/64-40X5.6).......

Top Cover (Middle) Spring..................

Nut...oooiii,
Top Cover (Middle) Hinge

Screw (9/64-40X6).....cccvviiiiiiiiiinnnnnn.
Top Cover (Front)...........coovviviiinne...
Plug Screw (M12-1.75X7).cc.coceiinnnnn
Top Cover (Front) Gasket....................

Machine Frame..............
Screw (5/16-24X32)........

Washer....ooovviiiiiiii i,

Screw (3/8-24X8)...........
Plug Screw (M14-1X4)....
Screw (1/4-28X32.5).......

Washer....oooviiiii i,
Crank Chamber Cover Oil Shield..........

Warning Sticker.............
Warning Sticker.............
Oil Seal Plug.................

Sewing Head Oil Defense...................

Sewing Head Key...........

Screw (9/64-40X8).......cocoiviiiiiiiin.

Sewing Head.................oooiiiiinnnnn.

Screw (1/4-28X20)....vviiiiiiiiiiiiieieannn
Pin.....oooo
Sewing Head Cover(Left) Gasket..........
Sewing Head Cover(Left)...................
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MISCELLANEOUS COVERS(1)

Ref.

No.
44
45
46

Parts

No.
07410144
07410145
07420146

Description

Screw (11/64-40X10).......

Sewing Head Cover(Front)
Sewing Head Cover(Front)

Gasket.........

MR AR (L)






MISCELLANEOUS COVERS(2) # A AE(2)
Ref. Parts

No. No. Description e 4

1 07420201 Cylinder Frame.................coooiiiinnnn, AR AT
2 07400202 Sewing Head Oil Defense................... B3 AR e
3 07400203 Knock Pin...........ooooi TAEA. .
4 07400204 Knock Pin.........cooooiiiiiiiiiin, TABRA. ...
5 07400206 Seal Gasket..........ccovvveiueiueiieinainnn. R
6 07400207 Cylinder Frame Cover (Front).............. BT e,
7 07400218 Screw (1/8-44X8)....ccvvviiiiiiiiiiininn.. BRE
8 07400209 OillGauge.....ooovvviiiiiiiicii e AR
9 07400210 Screw (M22-1.5X4.5)...ccviiiiiiiinann... BRE
10 07400211 Seal Gasket..........uuueeeeriiiiiiaaaeaee. AR
11 07400212 Cylinder Frame Cover (Left)................ - S
12 07400208 Screw (9/64-40X8)....covviiiiiiiiiinnnn. BRE
13 07420213 Model Plate.........ccevvuenneiiiiineeianinne. RUBREERE
14 07420214 LoOper COVET.........uvveeiieieeieeinn, TAREE A ST EM ...
15 07870232 Screw (M3-0.5X6)......oeviviniiiiniinnn.n. BRE
16 07410216 Screw (9/64-40X6.5).....c.ovvviiiiinnnnnn.. BRE
17 07420217 Cylinder Cover (Upper)...................... R
19 07410219 Seal GasKet..........uuueeeeeiiiiiiaaaeane. AR
20 07400220 Dust Defender (Upper)....................... BFREE (L) i,
21 07410221 Screw (11/128-56X1.5)....cccvvvvinnnnnn.. BRE
22 07400222 Dust Defender (Lower)...................... EE(TF )i,
23 07400224 Looper Cover Spring Support............... EEHE oo
24 07410224 Screw (9/64-40X9)........ccoovvieeii., BEE e,
25 07410225 Looper COver Spring.............c....c....... TAHEREZTH ..o
26 07400227 Screw (9/64-40X5)....cuieiiniiiiiininenen. R
27 07410227 Chain-off Cutting Knife...................... FIEETT i,
28 07410228 Chain-off Cutting Knife Guard............. FIRITHE oo,
29 07420229 Lopper COVer.......covuiuiiiiiniiaiiinennnne, TASZE
30 07400230 Screw (9/64-40X5.7)...cviiiiiiianen.. BRE
31 07400229 PiN. FEE .,
32 07400235 Looper Thread Guide Wire.................. WHRE .
33 07400236 Screw (9/64-40X10).....ccovvviiiiiinnnnn.. BRE
34 07410234 Looper Thread Eyelet........................ WAL,
35 07410235 Screw (9/64-40X5.5)..ccviiiiiiiiiinnnnnn.. BRE
36 07400237 O-RiNG. ..o, ORI .o






MISCELLANEOUS THREAD EYELETS

Ref.
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Parts

No.
07400317
07400318
07870305
07410304
07400323
07400324
07400325
07400326
07400322
07400302
07400311
07410312
07400312
07400313
07400316
07400364
07400315
07400310
07400327
07400328
07400329
07400330
07400331
07400332
07400333
07400334
07410335
07420328
07410329
07410330
07410331
07400631
07400347
07410334
07420335
07420336
07420337
07420338
07410339
07400109

Description
Spring Cap.............

Tension Spring Disc Support................

Top Cover Thread Tension Spring.........

Needle Thread Tension Spring..............

Thread Tension Disc.

Thread Tension Disc Eyelet.................

Tension Post...........
Tension Release Pin..

Tension Release Pin Bushing...............
Screw (11/64-40X7.8)...cviuiininninninnn,
Thread Tension Support......................

Screw (11/64-40X7)..

Thread Tension Support Bracket...........

Screw (7/32-32X9.5).

Tension Release Shaft........................
Screw (1/8-44X6.4)....ccoveiiiiiiiinninnn..,
Tension Release Shaft Spring...............

Screw (11/64-40X7)..

SP Device * Complete C. Set...............

Oil Cup Lip............
Hinge Pin..............

SPFelt..................

SPFelt Stay.......ccoooviiiiiiiiiii,
Ol WicK. .o
SPContainer........oovvvviiiiiiiiiiiiinnnns.

SP Container Support
Screw (9/64-40X4.6).
Needle Thread Eyelet

Eyelet Supporting Plate......................

Looper Thread Take-up Eyelet(Front).....
Looper Thread Take-up Eyelet(Rear)......

Screw (1/8-44X3.5)..
Looper Thread Guide
Looper Thread Guard
Needle Thread Eyelet
Needle Thread Eyelet
Needle Thread Eyelet
Needle Thread Eyelet
Washer.................

Wire......cooovvnnnnn.
Holder................
Holder Bracket.....
(Right)...............
(Left)..ooooviiinn...

Screw (11/64-40X6.5)......ccvvevnininn.,
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MISCELLANEOUS THREAD EYELETS

Ref.

No.
41
42
43
44
45
46
47
48
49
50
51

Parts
No.
07410341
07410342
07410343
07410344
07410345
07870306
07870307
07400218
07870232
07870319
07420351

Description
Screw (11/64-40X7.5)..cc.oovviniiiiinnnnn..

Tube,for differential feed....................
Screw (11/64-40X6)......ccoovvinviiiinnn....
Clamp,tube........coovviviiiiiiiiiiiieans

Screw (

11/64-40X5).....ccvviiiiiiiniann.

Spring Retainer...............c.cooeveinn.n.

Felt.....

Screw (

1/8-44X8) .o,

Screw (M3-0.5X6)....cccvvviiiiiiiinnnnn....

Screw (
Washer

1/8-44X3). .o

4 Ak






MISCELLANEOUS BUSHINGS 2 e
Ref. Parts

No. No. Description e 4

4 07410404 Bushing............cooeeiiieiiiieeiiiieeen, B RS R L LI ERRRRLLLR,
5 07410405 Main Shaft Bushing (Rear).................. EEEIE) i
6 07400406 Main Shaft Bushing (Front).................. FEEEE@) .,
8 07400408 Oil Wick (Laced Wire)....................... AR
9 07400425 Oil Seal........coeeeeeiiiiiiieeeeeei BE L
11 07410411 Bushing Cap..............ooeeeiiieeeeiinnn... 2 R R RRRRIERRRE
12 07410412 Knife Driving Lever Bushing (Rear)....... 1%%) 7] hdA B (12)..........
13 07410413 Knife Driving Lever Bushing (Front)...... 1% % 71 #h47 & (AT)..........
14 07400413 Ol WICK. ..., T
15 07400302 Screw (11/64-40X7.8)........ceeeeeeeiniin, R RSCARRRRELLIERRRRRLY
16 07410416 Presser Bar Bushing.......................... PRI EE e,
17 07410417 Oil Wick HOOK..........cceeeeiiiiieea R A e
18 07410418 Presser Bar Lifter Lever Bushing........... HIPATATE oo
19 07410419 Needle Bar Bushing(Upper)................. HAEEE(L)
20 07410420 Needle Bar Bushing(Lower)................ HHEEE(TF) i,
21 07400421 Looper Rocker Shaft Bushing (Front)...... T 4 $H3£4%3h & 4 (47)....
22 07400422 Looper Rocker Shaft Bushing (Rear)....... T 4 st EE (1R).. ..

23 07400423 Feed Bar Eccentric Pin Bushing............ EHREARC R






CRANKSHAFT & NEEDLE BAR DRIVING MECHANISM I R AR
Ref. Parts

No. No. Description e 4

1 07410501 Looper Driving Rod (Upper) Plate......... T A 4R EAIR.........
2 07410502 Screw (11/64-40X8.5)....cccvvvvniinnnnn.., BR&
3 07410503 Needle Bearing.................cccceeunnnn.. RETRRAR
4 07410504 Looper Driving Rod (Upper)................ T A 4tEEEyRAT ...,
5 07420505 Main Shaft............oooiiiiii Edh
6 07400502 O-TINE. ..t ORI ..o
7 07410507 Looper Thread Take-Up..................... PR T a ST . S
8 07400505 Screw (7/32-32X3.6).cccviiiiiiiiiiinnnnnn.. BRA
9 07400507 Collar.......ooviiiiiiiii FHIR o,
10 07400508 Screw (11/64-40X6)......c.ovvvviiniiinninnnn. BR&
11 07400509 Front and Rear Connecting Sleeve......... AR IR AR ...
12 07400548 L0 ¥ 3V ORI ...
13 07400549 (08 1 TP ORI .o
14 07400513 SCIEW (1/4-28X6.3).evvvveereeeeeeeeee . R
15 07410511 Collar.......ooviiiiiiii IR
16 07400514 Pump Driving Gear........................... WK E ..
17 07400515 Screw (1/8-44X6).....ovvuiiviiiiiiininnnn.. BRE
18 07410518 Crankshaft............c.coooviiiiiiinnnn... B,
19 07400511 Collar.......cooviiiiiiiii IR
20 07400510 Screw (M6-1X6).....cvvviiiiiiiiiiiinnnn, BRE
21 07400523 Needle Bar Lever Connecting Rod......... SHARAATRAT ..o
22 07400524 Screw (3/16-32X14)...ccccvviiiiiiiiinn.... BRA
23 07400525 Needle Bearing.................cccccveevnnnn.. RETERAR .

24 07400526 Needle Bar Lever Connecting Rod Pin.... A A2 12 AF4E4H. ...
25 07400528 Screw (7/32-32X4.5).ccceiiiiiiiiiiniin.. BRE
26 07400551 Ball Bearing...........cccoevvviniinenneinnnn.. RERBHA o
27 07410527 Needle Bar Lever............oocvvveiunnnnn.. SHAEMAR
28 07400530 Screw (M5-0.8X5)..cuviiiiiiiiiiiiiiennn, BRE
29 07420529 Needle Bar Lever Thread Eyelet............ SHAEMAT BRI ...
30 07410530 Screw (1/8-44X4.4)..ccviiiiiiiiiiiinnnn., BRE
31 07410531 Seal PIug........oovviiniiiiiiiiiieien R
32 07400533 Needle Bar Connecting Link................ SHARIRAR .
33 07400534 Needle Bar Connecting Link Pin........... SHARIBATIEAN. ...
34 07400535 OIl WicK.....ooiiiiiiiiiiiie, BHAE.
35 07410535 Screw (0.146-40X5.2)...coveveviniinnnnnne.. BRE
36 07410536 Needle Bar Connecting Bracket............ SHARREAR
37 07410537 Screw (11/64-40X8.5)....cvvvviiiiininnn.. BRE
38 07410538 Needle Bar..........ccoovvviiiiiiiiiiiiinn, A
39 07420539 Needle Clamp..........ocevenivieninnenennnnn. BHEG.
40 07420540 Needle (UY128 #18) ...ovovviiniiniininnnn, L - 2






CRANKSHAFT & NEEDLE BAR DRIVING MECHANISM

I R AR

Ref. Parts

No. No. Description oo pA

41 07870319 Screw (1/8-44X3)..ciiviiiiiiiiinienin, BRE
42 07420542 Stitch Plate..........c.oooviiiiiiiii, AR o,
83 07410543 Screw (9/64-40X8)....orovvvoeeeeeeee. BB )
44 07420544 Main Shaft C.Set..........ceevvvviiininennnn. ERRML
45 07410545 Needle Bar Lever Shaft...................... SHEMATR.
46 07400502 O-RiNG..coviiiiiiiiicci e, ORI ...l
47 07410547 Bearing Sleeve...............cecevueivnnannn.. BB oo
48 07400550 Ball Bearing...........cc.oevuviniinennennnnn.. RERBHAR o,
51 07410551 Needle Bearing Retaining Plate............. RAET I RIOM
52 07410552 Motor Connecting Rod Sleeve.............. . HEREMRE. .

53 07870333 Screw (9/64-40XT).....vveeeieeeeeeeen, BEE e,
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PRESSER FOOT MECHANISM 7 i B2 B M A

Ref. Parts

No. No. Description oo A

1 07400702 Screw (3/16-32X4)..ccviiiiiiiiiaiininnn. BRE
2 07400703 Presser Bar Lifter Lever...................... I EARAT
3 07400704 Screw (7/32-32X12)..viviiiiiiiiiiiiininnn, BRE
4 07400710 Presser Foot Lifter Lever Link (Long)..... 3l 7 AR AT A7 (&). ...
5 07400711 Screw (9/64-40X6.1).....c.oveerinininnnns. BRE
6 07400712 O-TINE. ..t ORI ..o

7 07410607 Presser Bar Lifter Lever(Left)............... IS EEARAT (L) ...
8 07400714 Screw (7/32-32X6)....ccvieieiiiiiiiiinnn.. VR
9 07410609 Adjusting NUt.......o.vveneiniiiiineieaanns REERAE .
10 07410610 Lock Nut......ooooiiiii e PRI ..o
11 07410611 Presser Spring (Upper)....................... IR ST (L)
12 07410612 Presser Spring (Middle)...................... IR (F)
13 07410613 Presser Spring (LOWer)....................... IR FZ(TF) e
14 07410614 Press Spring Plate Holder.................... TR TR E ...
15 07410615 Presser Bar Bushing(Upper)................. B R e
16 07410616 Presser Spring Regulating Screw........... 390 TE S T B AR AR
17 07410617 Cover Plate Gasket........................... BAREH
18 07410618 CoverPlate ...........cc.oeeuviiiiiiaieain.., B,
19 07400218  Screw (1/8-44X8)......ovvveoeoeeeee) BEHE e,
20 07410620 Collar.....covviiiiiiii e IR
21 07410621 Screw (9/64-40X5.5)...iniiiiiiinaiinn, BRE
22 07410622 Presser Bar Lifter Lever...................... PRI EARAT
23 07410623 Presser Bar Connecting Link................ TRRPEAT .o
24 07410624 Screw (3/16-32X2.2) ..., BRE
25 07410625 Screw (3/16-32X5)...vviiiiiieiiiiiiiinnnn. BRA
26 07410626 Presser Bar Connecting Bracket............ IPPIEATIREER L

27 07410627 Screw (11/64-40X4)....cccveeiinininninan.n. BRE
28 07410628 Presser Bar Guide Plate...................... IR
29 07410629 Presser Bar.............cccciiiinnennn, IPHEAT

30 07410630 Presser Foot C.Set............c.coceveiunn... FPMPEL. ..o
31 07410631 Presser Foot(Upper)............ccccuuevunnn.n. FPRP(LE) oo
32 07410632 Screw (0.191-28X7)..ucvivieiiiiininannnns BR&
33 07410633 Presser FOOt(LOWeEr)............ccvvueenen... FPIPCF) e,
34 07410634 Screw (0.124-50).....cviiiiiiieiiiiieann BRE
35 07410635 Presser FOot Spring..................oeeev.... TP e
36 07873211 Screw (3/32-56X4)....ciiiiiiiiiiiiiiiia.. BRE
37 07410637 Screw (0.110-50).....ccieieieniieennenn. BRA
38 07420638 Presser Foot Tongue. ......................... LATAR oo






FEED ROLLER MECHANISM(1)
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Parts

No.
07410701
07410702
07410703
07410704
07410705
07410706
07410707
07410708
07410709
07410710
07410711
07410712
07410713
07410714
07410715
07410716
07410717
07410718
07410719
07410720
07410721
07410722
07410723
07410724
07410725
07410726
07410727
07410728

HEF B R AR (1)

Description py pA

Adjusting SCTEW........c.ovvininiraiiininnnns, FAEEREA .
Feed Roller Pressing Bar Connction....... BIIEA R
Feed Roller Pressing Spring................. BAEWHTE .
Screw (3/16-28X10).......ccovvvininninnnn.. BR&
Block, support, rear guide................... Bt R g N,
Screw (3/16-28X14)....c.ccivviiiiiiinnn.. BR&
Plate, guide, roller bar........................ B A AT & B kAR
Screw (0.146-40X10)....ccvvviiiiennnnn... BEEG .
Feed Roller Connecting Link................ FEEIOE R A F: SN
Screw (0.182-40).....cooviiviiiiiiiininnnn, BRE
Feed Roller Pressing Bar..................... BICTIEAE .,
Feed Roller Bracket.......................... BAeW .
Screw (0.214-32X5.5) e, BE 2K e,
Collar........oooviiiiiiiee e FHIR
Screw (0.182-40X4).....cooviiiiiiii.. .. BE 2K e,
Feed Roller Drive Gear...................... FEA B G R
Feed Roller Driven Gear..................... A BREESER. ...
Woodruff Key......o.oovvvviiiininiiinannn. FREE. ..o
Needle Bearing................ccoeveninnnn... RETERAR
Feed Roller............cooviviiiiiiiiiiinn, BACH .o
Air Blower Tube..........cooovvviiiiiinnnnn.. L/ - OO
Feed Roller Shaft............................. - E ot ok NN
Gear Cover (Rear).......couveeeeueuienninins. FHIEGR). oo,
Screw (0.088-64X4.5)...cccvvviiiiiiinnn... BEEG o,
Screw (0.124-50X6).....cccvvvviiiiiinnnnn... BE 2K e,
Gear Cover (Front)...........cc.ceeeeenn... I EATD. o
Feed Roller Bracket Bushing................ BICHBEME.
Screw (0.182-40X4)...c.covvviiviiiiininn. BRE
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FEED ROLLER MECHANISM(2)

Ref.
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Parts

No.
07410801
07410802
07410803
07410804
07410805
07410806
07410807
07410808
07410809
07410810
07410811
07410812
07410813
07400725
07410815
07410816
07400729
07400730
07400731
07410820
07410821
07410822
07410823
07410824
07410541
07410826
07410827
07410828
07410829
07410830
07410831
07410832
07410834
07410835
07410836
07410837
07410838
07410839
07410840

EH R R IRAR(2)

Description e g4

Clutch Connecting Rod (Upper)............ A BEEHEA(L) ...
Screw (11/64-40X7)...ccvvviiiiiiiiinnnn.. BRE .
Connection Bar.................ooooeiinlld B ?ﬁz\ A
Clutch Driving Lever Rod (Lower)........ A BEEEAA(T) . ...
Screw (9/64-40X12)....cviviiiiniiiinnn.n. PR
Nut (Left-handed Screw).................... BEME(ARR) . oo,
Connection Ball......................oooen.. BEBp e AT IR ...
NUE e, R
Clutch Driving Lever......................... Ao REEEAT. ...
Clutch Driving Lever Bushing.............. Mo BEREEAMRE.....
Washer......ooooviviiiiiiiiieeeeeee /4 SR
Screw (5/16-24X31.5)..cccciiiiiiiiiin. ... BRE .
Washer......ooooviiiiiiiiiieeeeeeeee B
Steady Washer...............cocoeiiiiiinns, AR HE .
Connection Ball.......................oooeo.. @:ﬁblvﬁ%Ik ..................
Clutch Connecting Rod (Right)............. BB EAE) ...
Nut (Left-handed Screw).................... BEME(AR) o
Connection Bar..................cc.oeeeuiin.) BEBp iR AT
Nut (Right-handed Screw)................... SRR (BEHE) oo,
Clutch Connecting Rod (Left)............... A REEIEAF(L)......
Connection Ball.......................ooeo.. @:ﬁblvﬁ%Ik ..................
Clutch, C.Set....viiiiiiiiiiiiieiiiiiiiins, BEAIM ..
INUL .« BRME .
Clutch Tension Spring....................... RABRIEARE. ...
Screw (0.110-50X4).....oiviiiiniiiiiinn. BRE
Clutch Driving Lever......................... ORISR, ...
Clutch.........oiviiiiee e, BEA S
Clutch Spring.........ccccoevviiiiiiiennnn... BB
Clutch Spring Seat..................cevuevnen. BB EE .
ClutchRoller............c.cooeiiiiiiin... ARG
Clutch Spacer.............ccoeeveiiueeinnaiinn, BESBRBA
Screw (0.214-32X11.3).cccvvvveiiiiinnn.... BEE
Clutch Sleeve........ccoovvveiininiieieinn... AR ER .
Screw (0.146-40X8.5)....cccvviiiiinnninn... BEE
Clutch Check Plate .............veeeeeeenee, BB BRI oo
Clutch Shaft Bushing......................... HEABMOME. ...
Screw (0.146-40X4)....ccoviiiiiiinnnnn... PR
Clutch Driving Shaft......................... RO LS kL
Collar......oviiiiiiie e BHER .,



2 8 s Q,MM
/fk@ﬂ..mw %&U




FEED ROLLER MECHANISM(2) AR RIBEAER)
Ref. Parts

No. No. Description e 4

41 07410841 Screw (0.146-40X3.2)...ceviniiiiinnnnnn.. B
42 07410133 Screw (1/4-28X5).cvviiiiiiiiiiiiiiiinnn.n. VR
43 07410843 Connection (Upper).........coeveveveeninen.s, Faa( L)
44 07410844 Screw (0.182-40X5)...ccccvvviiiiiiiinn... BRE
45 07410845 Pin...oo FEEH .
46 07410846 Connection (Middle)......................... BAP)
47 07410847 Connection (LOWEr).........covvvvvinnnn.. FEBACF) oo
48 07410848 Clutch Driving Lever Rod C.Set............ iR /R = SO
49 07410849 Eccentric......coovvvviiiiiiiiiiieieen TN O
50 07410850 Nut (Right-handed Screw)................... BRI oo
51 07410851 NUL e BEME .,
52 07400851 Wash. ..o £/ R
53 07410853 Needle Bearing C.Set............c.oeevnennn RETEHARA. ..
54 07410854 Screw (7/32-32X5.5).cciiiiiiiiiiiiiin.. VR
55 07410855 Needle Bearing..............ccovvvvvininnnn.n. RETEHAR .
56 07410856 Clutch Connecting Rod C.Set (Upper)..... # & £ 8edyikiz4a( L) ...
58 07410858 Clutch Connecting Rod C.Set (Right)...... e REEEAACE) ...

59 07410859 Clutch Connecting Rod C.Set (Left)....... IR

%

S EREy AT (L) ...

T
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LOOPER DRIVING MECHANISM T 4 4B Ak
Ref. Parts

No. No. Description e 4

1 07410901 Connecting Rod Pin.......................... WATIEAE ..o
2 07410902 Retaining Ring.................coo. IR,
3 07410903 Connecting Rod Locking Spring............ BAEEEA
4 07410904 Pin....ooooi FEE .
5 07410905 Looper Driving Connecting Rod............ T A &tERE R AT,
6 07410906 Screw (9/64-40X12)...cciviiiiiiiiiinnn.. BEE
7 07410907 Looper Lever Driving Rod Ball............. T A SEEE AT ...
8 07400828 NUt o e BEME
9 07410909 Looper Rocker Shaft......................... T A STAEAT R
10 07400832 Looper Rocker Shaft Sleeve................. T A AR ER ...
11 07400833 Washer.......cooovviiiiiiiiiiiee B
12 07400834 Screw (9/64-40X10.8).....oeviniiiiinnnn.... BEE
13 07400835 Looper Rocker Shaft Sleeve Guide......... DREE 22 F- 30k 2a
14 07400836 Screw (3/16-32X8)...cciiviiiiiiiiiiiia VR
15 07400837 COllar.......oooeiiiiiiiiiiiiiiiiii, T AEEATRER
16 07400838 Screw(11/64-40X13)....ccviiiiiiiiinnn.... BRE
17 07410917 Looper Holder (Front) -AU.................. T A&EZEE).........
18 07410918 Looper Holder (Middle) -AV............... THHBRZEEGAR).........
20 07420920 LOOPET ..ottt TAS.
23 07410923 Screw (0.146-40X7)..ccoviiiiiiiiinaannn.. WG (—F ).
24 07410924 Screw (0.146-40X4.3)....cccvvvviiinnnnnn... W (—FE) ..
25 07410925 Looper Driving Connection (Lower)....... T A4t Eegh A7 (F)......
27 07410927 Looper Driving Connection( Upper)....... T A 4EEEA(L)......
28 07400729 Nut (Left-handed Screw).................... SRR (AA) .o
29 07400731 Nut (Right-handed Screw)................... RPE(HEHE) ..o
30 07400851 Wash. ..o £/ R
31 07410931 Looper Driving Connection C.Set (Lower)... T 4] 4tBE #2472 40(F)...
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FEED DRIVING MECHANISM H ¥ A BE g AR
Ref. Parts

No. No. Description e 4

1 07400901 Feed Lift Eccentric C. Set................... A RAFIMR .
2 07400902 Feed Lift Connection (Upper)............... R AR EAT(L). ...
3 07400903 Screw (11/64-40X16)......ccccvvvvveeennnn. L
4 07400904 Feed Lift Eccentric Ball...................... wA AR IR SR
5 07400225 Screw (11/64-40X4).....ccovviniiniiiiiinnn. L
6 07400729 Nut (Left-handed Screw).................... BRE o,
7 07400907 Feed Drive Eccentric Connecting Rod..... ##t LEE Sy 42 ..
8 07400731 Nut..oooo g =
9 07400909 Feed Lift Connection (Lower).............. WA AIRSEAT .
10 07400728 Screw (M3.5-0.6X14)......covvviinnnnnn... BRE .
11 07400911 Feed Lift Connection Ball................... BRI AT
12 07400829 Steady Fork........coooooiiiiiiiiiin.. = ¥ GO
13 07400830 Screw (M3.5-0.6X8)......coovviiiiinnnnnn... L
14 07400851 Washer......cooooiiiiiiiiii £/ ORI
15 07400915 Screw (M5-0.8X6).....ooviiviiiiiiiannnnn, L
16 07400916 Feed Drive Eccentric C. Set................. FEF AR,
17 07400917 Feed Drive Eccentric Ball................... A ELEEB R SR ...
19 07400919 Feed Drive Connection(Lower)............. FEABLEREEAT(T).......
20 07400920 Feed Drive Connection Ball................. B AR B AT
21 07400921 Steady Washer...............oooiiiiin, BEER
22 07400128 Washer.......coooviiiiiiiiiieeeeae, £/
23 07400828 Nut..oooo =
24 07400924 O-TING. e ORI ..o
25 07400925 Feed Drive Shaft..................ccoovvn 1. FEAAEEE ...
26 07400926 Feed Drive/Looper Avoid Lever............ AEEE i,
27 07400927 Feed Drive Shaft Bushing................... Rl 8 L DU
28 07400928 Screw (3/16-32X9.1)....cciiiinniiniiiiinn. L
29 07400929 Screw (3/16-32X6)....ciiiiiiiiiiiiiiiinnn BRE .
30 07400930 Looper Avoid Connecting Rod C. Set..... T A sERARA. ...
31 07400931 Screw (7/32-32X10). ... BRE .
32 07400932 Looper Avoid Connecting Rod Bushing... T 4) 4ti#473# 8 ............
33 07400933 Needle Bearing..............cooevviiinnnnnn BHAR
34 07400934 Looper Avoid Connecting Rod............. T ASATIRRAT L
35 07400935 Looper Avoid Adjusting Nut................ ELEAS S S
36 07400936 Feed Lift Connection(Upper) C. Set....... wopt BRI AT (L)
37 07400937 Feed Lift Connection(Lower) C. Set....... BA LIS RAT (T4
38 07400938 Feed Drive Eccentric(Upper) C. Set........ wA R IHR ()4
39 07400939 Feed Drive Eccentric(Lower) C. Set....... FH AR IR S H(T) 4.
40 07400940 Feed Drive Eccentric(Upper)................ FEH AR R (L.
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FEED DRIVING CONTROL MECHANISM

Ref.

)

._‘,_‘
_ O

BOWW LW W W W W W W W W RN NN NN NN DN DN DN = e e e e e e
S O 00 9 O Lt A W N = O 0V 0O NN N M WD = O VO O IO N B W DN

Parts

No.
07421101
07421102
07401003
07401004
07401005
07401006
07421108
07401120
07421110
07400340
07411112
07411113
07400366
07401012
07400508
07401014
07401052
07401016
07401017
07401018
07411122
07400905
07411124
07401020
07411126
07401022
07411128
07401024
07401025
07401026
07401027
07401028
07400924
07401030
07400836
07401032
07400929
07401034
07401035

#HA ELEE By AR

Description e 4

Feed Bar C. Set.........covvvvniiniinainnnn.., FAAE B ...
Main Feed Bar...............ccocoeviiniinn.., FEAAEZE............
Differential Feed Bar......................... ZOEHEE ...
Feed Bar Plate.............ooeeeeeiiiininnnn... BEAEBETER o
Screw (11/64-40X18.7)..c...cvvviivinnn.... BRE
Screw (11/64-40X7)...oovviiiiiiiiiiiiinnn. BRE
Main Feed DOg..........c.ooiviviniiinnn.. BIEE o,
Screw (11/64-40X7.8)...cvviiiiiniiiiinnnn. BRE
Needle Guard(Rear)..............c..ceuvn.... EAE
Screw (1/8-44X4.3) . uvvvviiiiiiiinnnnnn, L
Needle Guard Holder......................... SHAEE R
Main Feed Dog Stay.......................... BIRE XA
Screw (1/8-44X5.7)..vvviiiiiiiiiniiiiinnn, VR
Feed Bar Eccentric Pin....................... FEA AR SAS .
Screw (11/64-40X6).......ccvvvviininnn.... BRE
O-TING. .o ORMM I .o
O-TING. .o, ORI ..o,
Feed Bar Slide BlocK......................... BRI
Feed Rocker Link Bushing.................. FHAEAFER . ...
Screw (7/32-32X6.5)...cciiiiiiiiiiinnn L
Main Feed Bar Driving Link Pin........... F A T R RE B ATIESY ..

Screw (11/64-40X4).....coviiiiiiiiiiiinnn. BN 7S AabAT). ...

Main Feed Bar Driving Link................ RN )RR EAT ..
Feed Rocker Link Pin........................ FEA A IEATIESE ...
Differential Feed Bar Driving Link........ 7 B i opt LB T R BB AT
Screw (7/32-32X5) i BRER
Feed ROCKET.........ccouvvviiiiiieiieii BRREAR
Differential Feed Bar Driving Link Slider.. 1% #} B B & & 52 ) 4% 75 3L
Screw (7/32-32X4.6)....c.ccoviiniiiininnn., BRE
Differential Feed Adjusting Link........... ZEEF AR AT ..
Screw (11/64-40X6.6).......c.cceevenvennnn., BRE
Differential Feed Adjusting Lever.......... # By At LR ARAT. ...
O-TING. .o, ORI ..o,

Feed Rocker Shaft............................ FEA AT
Screw (3/16-32X8)..c.evviiiiiiiinianin.n. BRE
Feed Rocker Shaft Bushing.................. A EEAAMER ...
Screw (3/16-32X6).....c.ovvieiiiiniininn.n. BRE
Feed Rocker Link............................. BARLIEATRAT
Screw (7/32-32X10.5)...cciiviiiinin.n, BRE
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FEED DRIVING CONTROL MECHANISM FA LR S AR
Ref. Parts

No. No. Description e 4

41 07401036 Feed Adjusting Nut........................... R R B R AL
42 07401037 Differential Feed Adjusting Lever (Middle) % $3%#} B3R & 4 AL (F).
43 07401038 Differential Feed Adjusting Dial Gasket.. % %1% B 28 #i AZ B M2 %
44 07401039 Differential Feed Adjusting Dial............ E B K AR AR
45 07400132 Screw (9/64-40X8)......cccooieeiiieaiinn... BEHA
46 07401041 Spacer (Fiber)...........cooevueeeiieaennn... R
47 07401042 Corrugated Washer........................... BORER
48 07401043 Differential Feed Operating Lever.......... ZEEA AR
49 07401044 Screw (M3-0.5X2.6).......cccvvueiinaanann, BEHA
50 07401045 NUL. e BEAE e
51 07401047 Screw (1/8-44X4.7)...ccocueeiiieaai, BEHA
52 07401046 Screw (1/8-44X5)...coiuieiiiieeiiieeinnn, BEH e
54 07400208 Screw (9/64-40X8).......ccc.oveeiiieaiinn... BEHA

55 07401048 O-TING. et ORAMRIEER ..o,
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LUBRICATING MECHANISM b Ak
Ref. Parts

No. No. Description e 4

1 07401101 Crank Chamber Oil Gauge Unit............ HE(R) oo
2 07401102 Oil Height Indicator.......................... HMEIE T,
3 07401103 Oil Receiver (Rear)...............c..ccuv.... MEIHEMEE) e
4 07401104 Oil WicK. ..o D2 I
5 07400139 Washer........c.ooviviiiiiiieiieein B
6 07401106 Take-up Oil Defense Plate................... ITETTHR oo,
7 07411207 Pump Housing Cover (Rear) Unit.......... Tl EIEE) e
8 07401108 Screw (9/64-40X10.3)....cccviiviineannnn. VR
9 07401109 Filter Condenser. ..............c.ccceeveunenn.. IR o
10 07401110 Pump C. Set......coovvviiiiiiiii, TARAL.
11 07401111 Pump Housing ...........cocvvvnieninnennnn. T IR e,
12 07401112 Pump Gear Shaft (Short)..................... MEREHRGR) .
13 07401113 Pump Gear Shaft (Long)..................... HAREI(R) o
14 07401114 Oil Pump Gear...........ccooovvvviniinnnnn.. MEREW.
15 07401115 Pump Driven Gear............................ WREBE. .
16 07401116 Screw (11/64-40X5) ...oviviiiiiiiiiiiennn VR
17 07401143 Bushing (Front) .............c..cocueivneen... B
18 07400425 Oil Seal........cooviiiiiii i = 5
19 07401119 Thread Take-up Oil Defense Unit.......... T8GR ().
20 07401120 Screw (11/64-40X10.5)......ccccevveeeennn.... VR
21 07411221 Pump Housing Cover (Front) Unit......... =l EIR(AT) e,
22 07401122 Screw (M10-1.5X6.1)..vvevereeeererenn . BEAE e,
23 07401123 Thread Take-up Oil Defense Unit.......... TR IR (K).........
24 07400111 Screw (9/64-40X5.6)....ccviiiiiiiiiin., VR
25 07401125 Washer........oooovviiiiiiiiiiiiiee B
26 07401126 Oil Receiver (Front)....................o..... I oo
27 07401145 Screw (9/64-40X2)...coviieiiiiiiiiiiiiannn. BR .
28 07401128 Rubber Bushing.......................oee.. MBER o,
29 07401129 Oil Filter Screen Rubber Seal............... R B AR
30 07401130 Oil Filter Screen.............cceeeeeeeeeeennn.. R ..,
31 07401131 Oil Reservoir Rubber Seal................... WAEAR AL
32 07401132 Oil ReServoir........ocovvvviiiiiiiiiniannnn. A
33 07401133 Screw (M5-0.8X14)...cuiiiiiiiiinnn. BB
34 07400124 O-TING. et e ORMMBER ..o
35 07400125 Drain Hole Screw (3/8-24X8)............ R
36 07401136 Screw (3/16-32X8)...cciicniiiiiiiiiiiann.. VR
37 07411237 Pump C. Set.....c.oviviiiiiiiiiiiiieennes TR
38 07401144 Bushing(Rear).............cccooeviueiiiiin... B
39 07401139 Screw (3/16-32X8)...cvviceiiiiiiiiiiiinnnn BRA .
40 07401140 Washer......ccoooiviiiiiiiieeeee R e,
41 07400150 Screw (3/16-32X4)...uuivniiiiiiiiinnnn, BB
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TAPE REEL

Ref. Parts

No. No.

1 07421301
2 07421302
3 07421303
4 07421304
5 07421305
6 07421306
7 07421307
8 07421308
9 07421309
10 07421310
11 07421311
12 07421312
13 07421313
14 07421314
15 07421315
16 07421316
17 07421317
18 07870244
19 07421319
20 07421320
21 07421321
22 07421322
23 07410432
24 07410424
25 07410425
26 07400150
27 07410427
28 07410428
29 07410429
30 07410430
31 07870429

Description e &

Collar........oeviiiiiie e IR
SCIEW . W&
Tape Reel.....ovuvvuniiiiiiinieee BRAERE
Cushion BlocK...........cccooviiiiiiininn.n, IR
Tape Reel Shaft..............cocooevenin... B E 00
NUL. e BRI
Rubber Column Cap.......................... BB AEEE. .
Tape Column Pipe................c...o....... BRAKE A E ...
Tape Column Pipe Connecter............... PR
NUL. e PR
SCIEW . W
Fixing Lever.........coovviiiiiiiiiiiiiiinn, EIFAF ...
NUC. e, BRME .
WO00d SCIEW......vvieiiniiiieieieieinnns KRR ...
Tape Holder............coovvineineinninnnn.... BEASE R JE ...
Screw(M4-0.7X6)....c.oveiiiiiiiiiiainnn., YEME .
Tape Reel C.Set........ccovvvviineinennnnn. BRI,
NUL. e PR
Screw(M4-0.7X10)..ccvvveiiiiiiiinn... L &
Tape Holder............ccoouviiiieiieiinn, B B L L
NUC. e, BRME .
Screw (M4-0.7X8)...ccvvviieiiiiiiiiinnnn... YR
NUC. e, BRME .
Clutch Shaft Connection Cover............. ek ehE E
Tape Reel C.Set Support..................... KR Al X 5.
Screw (9/64-40X7)...ooviiiiiiiiiiiiian YR& L
Needle Bar COVer............cc.cevueunenn.... sgEE......
Screw (9/64-40X4)....cccvviiiiiiiiiiiian, YR
Tape Reel C.Set Support..................... Gk R
Screw (11/64-40X9.7)...c.cooviiniiiiinnnn.... YR
Conical Spring Washer....................... TR AR

AEA& 28
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DEIRCTLY DRIVING TYPE MINI-SERVO MOTOR C.SET

15 R B S A AR

Ref.

)

._‘,_‘
_ O

—_
EENERVS I 8]

Parts
No.
07401201
07401202
07401203
07401204
07401206
07401207
07401208
07401209
07401210
07401211
07401212
07401213
07401214

Description oo pA

Directly Driving Type Mini-Servo Motor. B 58 X A A IR HiZ. ...
Screw (M6-1X20)...c.cvveeeiiiiiiiiiiiiinnnns BRE
Washer......oooviviiiiiiieeeee R
Control Box Set.........ccocuveeiuiiiiinin, FERARM
Control BoX.......oviviiiiiiiiiiiiieiinn, FERIFE .o,
SEATTET . ...ttt ARENS
WO0Od SCIEW.... v REEHR
PItMAN. ...evieeeeee e B MR IR BEAT .
Handwheel.............coooviiiiiiiiiiinn, FWH .
Screw(M5-0.8X6)..ccvvvviiiiiiiiiii, BEE
MOtOr COVET.....veeeeeeieieeeeieaean s BIEHEZ
Screw(M4-0.7X4) i, BRE

Mini-Servo Motor C.Set

AN By i g
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TABLE
Ref.
No.

Parts

No.
07421501
07421502

Description
FW740TD Table (1)
FW740TD Table (II)

R 15
Amt.
w4 Req.
FW740TD £45(—)......... 1

FW740TD £ 48 (). ........ 1
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SUPPORTING BLOCK MECHANISM B S E E ) EAE
Ref. Parts

No. No. Description e 4

1 07401401 Retaining Ring............ccocovevininnn. IR,
2 07401402 Nut..oooo B
3 07401403 Presser Foot Lifter Connecter............... FEIFIPEEER.
4 07401404 Presser Foot Lifter Connecting Lever(S).. #2347 i3 k7 (V) ...
5 07401405 Presser Foot Lifter Connecting Lever(L).. 4237 fpif 32 7 (X) .........
6 07401406 Presser Foot Lifter Switch Lever........... FIPRRRRIER
7 07401407 Fix Solenoid Plate............................ BREBE T E.
8 07401408 Center SIEeVe.......c..oviuviiiiiiiiiin.., POARE
9 07401409 Fix Pl PRI IRATEAN ..
10 07401410 Screw(M5-0.8X14).....oivviiiiiaieainn, YR (HE4%) .
11 07401411 P BRAR. ...
12 07401412 Screw(M5-0.8X10)...coviiiiiiiiiiiiiiiann, BRE o,
13 07401413 Supporting BIOCK.........cccvuneeiiineaann. FEE R e
14 07400151 Emblem..........oovviiiiiiiiii BLRE o,
15 07401415 Center Bracket.............cocovviiiiinininn., PO
16 07401416 Screw(3/16-32X3.5) . iiiiiiiiiii i BEE o,
17 07400164 Rivet....ooviiiii i HPET o,
18 07401418 Solenoid C.Set....ccvvvviiiiiiiiiiiinn, WERERAL.
19 07401419 Screw(M6-1X16).......ciiiiiiiinn.. BRE
21 07401421 Solenoid......covviiiiiiiiiii TR
22 07401422 Nut....ooo TEEAE R
23 07401423 SPIING. .., RALEBR
24 07401424 JOINt. ..o T T
25 07401425 Terminal...........oovviiiiiiiiii, b
26 07401426 Relay Line.............coeeeeiiieeaniiinnn... FEITR P AR
27 07401427 Rubber COVer......covuiiiiiiiiiiiaiiaiinnn, BB o,
28 07401428 Solenoid C.Set........ccovvivieeiininannnnn., TEEARAL. .
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THREAD STAND
Ref. Parts

No. No.

1 07401701
2 07401702
3 07401703
4 07401704
5 07401705
6 07401706
7 07401707
8 07401708
9 07401709
10 07401710
11 07401711
12 07401712
13 07401713
14 07401714
15 07401715
16 07401716
17 07401717
18 07401718
19 07401719
20 07401720
21 07401721
22 07401722
23 07401723
24 07401724
25 07401725
26 07401726
28 07401728
29 07421729
30 07421730
31 07421731
32 07421732

Sl

Description o ¥4

Column Pipe (LOWer)........................ TEAE. o,
Column Pipe Connecter...................... 84330 . ...
Column Pipe(Upper).............ccceveunn... B8
Thread Guide Holder (Large)............... KIBGAFE ...
Thread Guide Holder (Small)............... INBEATE R
Screw (M4-0.7X11.9)......ooiiiiiinnn.... BEE
NUC. e BRME
Screw (M4-0.7X24.6)......cccoovvniiinnn... BEER
Thread Guide ATM........covveieiieeeeeen... WEATEEE
Spool Stand (3 Spool Type)................. 3L ERA
Thread Hanger (3 Spools Type)............. 3FL@BEERE
Column Pipe Connecter...................... 8435 ...
Screw (M6-1X16.8)....cvviviniiinininnnn.n. BR
NUL. e L =
Screw (M5-0.8X16.8).....cuvvviinininnnnnn. BR
NUL. e L =
Spring Washer................ccooeeieeinn... R
Column Cap........ccoovviiiieiieiiinnnn., AIE .
Washer........c.ooviviiiiiiiiiiieen R
Spring Washer...............cccocoeeiiinn... A
SPOOL PiN...ovviviiiiiieiiieee L BRBRRE
Thread Guide (6 Spool Type)............... OFLBERAT ...
SPOOL Mat......vviniiniiniineineieee BB
Spool Seat DiSC..........oeuvveeneneenene . BRI
Spool CUShiON..........oeueeneeneenee . ERSREEE B L
Rubber Spool Cushion....................... WGP R R ..
Thread Stand.............ccooevueieeeee B2
CrutCh.....oooeiiee e EB o,
Screw (M5-0.8X17)..cuvviniiiiiiinnnnn. BRA
NUL. e L =
WO00d SCIEW.....vvineiiiiieeeieiein RIBE






ATTACHMENT BOX

Ref.

o

»—»—
_ O

_—
N B

Parts

No.
07401901
07401902
07401903
07411804
07401905
07401906
07401907
07420540
07411809
07411810
07421811
07421814
07421816

Description py pA

Attachment BOX.........covvviiiiiiiiiinnnnn. [ O
Hexagonal Wrench C. Set................... NSARTFA..........,
Thread TWEeZers.........cvvvuveenieiinnen... FER o,
Threading Wire.............cccooeivneininn.., FORBEH .
Screwdriver C. Set.........ccovvviiiinnnn.. YRMAE T,
Hairbrush................ooooiiiii, R
SCreWdIIVET . .. v BRMAE T
Needle (UY128 #18) .oeevvvvneeiiiinaeeannn, k2 R
Wrench (7mmX3/8")..ccvivviiiiiiain.. T,
Wrench (8mmX1/2")...coovviiiiiiininn.n. AT
Looper Gauge..........cc.vvueueeniniinannnns HEATRFARRT ...
Needle Height Gauge......................... S ERAmS. .
Looper Gauges.........cc.ovvveenenenenaennnn. T ASFITER...........
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ACCESSORIES
Ref. Parts

No. No.

1 07402001
2 07402002
3 07402003
4 07402004
5 07402005
6 07421906
7 07402007
8 07402008
9 07402009
10 07402010
11 07402011
12 07421912
13 07402019
14 07402014
15 07402015
16 07402016
17 07402017
18 07402018

Pt 48

Description oo pA

(0115 SO RPN T EE
Funnel..........coooiiiiiiiiiii Fah
Screw C. Set....ouiriiiiiiiiiiiiian, BRARM .
Washer......oooviiiiiieeeeee e R
Rubber Cushion.............ccccoveueunnn... R
Spare Parts Book..................cocoeniln. B
SCIeWdIiVer. ... WA T
Thread Stand C. Set ........coooeveen BB
Machine COVer.............ccuuvuuiuniininn... RS i,
Odl. e D B
DIICT. ..t BB,
Products Guarantee........................... RRAARE T,

Supporting Block Rubber Cushion
Screwdriver............cooiiiinn..
Screw(3/8-24X32)..c..iiiiiiiinnnn...

Washer......ooovviiiiiiiiiiiiiii..
Screw C. Set.oeeieniiiiiiiiiiiii i,

Supporting Block Rubber Cushion

Set....

B4 B R E A 4k
RERAL T



K 'SMARIRERLE
KAULIN MFG. CO., LTD.

R ESINNRRERN , AERESHE RIMRAESTETSLEH !

The specification and/or appearances of the equipment described in this parts list are
subject to change because of modification which will without previous notice.
D007R.JUL.2018



